RSGIDEDT:  Spare part list for PWM150

No. part name chinese name specification | Q'ty| material price
1 |Support assembly TIEBRAN ( B3Z8R. fEHR. ST3x8) 1
2 |Tapping screw +ERSL B BURET ST4X16 7
3 |Cord 45k HO5RN-F 3G1.0mm2 1
4 [Tapping screw o EES A BURET ST4X16 2
5 | Cord clamp B340 EAR 1
6 [Handle EFR 1
7 |Tapping screw + sl FIEET ST3X8 1
8 |LED lamp LEDIERIT 1
9 |lamp cover ERITE 2
10 |Electrical wire I EESEL (&7T=0) 1
11 (Wiring terminal & 1
12 |Tapping screw +FIERESLEBURET ST3X16 1
13 [Cord sleeve BYRE 1
14 [Handle cover GFE 1
15 [Temperature control switch |iB¥=FF% 1
16 |Temperature control Knob |iB#=5EH 1
17 |Countersunk head screw TR M4X6 1
18 |Pan head screw o tER S IRET M5X16 4
19 |Connection plate EER 1
20 |Insulating circle PR R 1
21 [Pan head screw TEAERSIRET M5X12 4
22 |Spring lock washerg5 DEREEEhEE] @5 4
23 |Heating sheet KR 1
24 |Electrical wireII ERESE T A (S6.31E. ORHN) 1
25 |Countersunk head screw +ETRARET M3X10 2
26 |Electrical wire I EESEMAM (26.31E0 ) 1
27 [Thermal protector PURIFES 1
28 |Spring lock washerg3 FREEE @3 2
29 |Spacer B 1
30 [Hex.thick nut M3 INARM3 4
31 |Pan head screw TFRERSLIRET M4X8 1
32 |Washerg4 R p4 1
33 |Cooling barrel BEhE 1
34 |Hex.thick nut M3 7NRER M3 4
35 |Electrical wirelV EESLIV (36.35E0) 1
36 |Washerg3 i @3 4
37 |Ceramics pillar £ 2
38 |Hexagon socket head cap screws |PI7<FREEET M8X30 3
39 |Hot-air jacket I (20-25-32) [AEHAETI (20-25-32) 3
40 |Hot-air jacketII (20-25-32) |fJH#AED (20-25-32) 3
41 |allen wrench 6 7NAiIRFE6 1




